—_— REDUCTION IN ORGANIC LEVELS AND DISINFECTANT DEMAND
. C e ST

e regirT e L K
88 RE VAL RTELREY S oy SLOW SAND FILTRATION IN

L ey WAL SR surPl ;

_ !

g : WESTERN EUROPE
Cemeros 205 AD The Hogue ; ¢ lJBRAR
.. - cooTT 4
¥

ey L S e 141[142 »%fgg”'o'\’“ REFER:

. - by vu 'U‘ T '~v\ r‘[

18 5 ; SANITA Y WATER glimor SN RE
18 5022 : TON gzgy SR SUPPLY

s

{10: 2bb( 88Re )

TTITTTRL TS R

Peter M. Huck
Department of Civil Engineering
University of Alberta

Edmonton, Alberta

- T f GRS T ISS

ABSTRACT

Slow sand filtration, the original method of surface water treatment, is
still in use in a number of Western European countries, often as part of a
more sophisticated treatment process. Slow filtration has an important role
[...]
Filtration / Infiltration

Figure | . Process Schematic - Dortmund



Treatment Step

Raw water storage
basin

Aeration

Biological pre-filter

Aeration

Slow sand filters

PH correction

Disinfection
(chlorine)

Conditions

Detention time several
hours

Cascade

30 cm coarse sand on
1.3-1.5 m gravel
(5-10 cm diameter)
Cascade

30-50 cm of sand
(0.2-2 mm diameter)
Sodium hydroxide

Normal dosage 0.3 mg/L.
Residual 0.2 mg/L

Table 2 - Process Details (Dortmund)

Remarks

Allows sedimentation.
Intake can be closed to
avoid pollution
incidents.

Occurs at entry to pre-
filter.

Pre-sedimentation
chamber provided.
Not run flooded.

Occurs at entry to slow
sand filters.

Not run flooded.

In service for last 10-
12 years.

Higher doses required

in winter because of
ammonia.



would increase the DOC levels and could produce taste- and odour-causing
substances.The practice is to operate the pre-filters for 3 or 4 days and then
take them out of service for several days. Providing the weather is suitable,
this kills the algae by drying. As a further measure to control the algae,
the filters are run in an unflooded condition when they do operate. This
however means that the filtration velocity cannot be easily calculated. Water
percolates through only part of the surface and at different velocities: the
velocity is lowest close to the inlet where biological growth on the surface
is greatest.

Although some raking of the surface is performed periodically, actual
cleaning of the filters is only required at intervals which can be as long as
8 years. The complete depth is then washed mechanically in-situ.

Aeration following the pre-filters restores the oxygen consumed in the
biological process and strips out carbon dioxide.

The slow sand filters are also operated in an unflooded condition in
order to provide more oxygen and minimize algae growth. If they were run
flooded the velocity would be approximately 10 cm/h, but the actual velocity
is much higher because only part of the surface is used. As with the pre-
filters there is a range of velocities and residence times. The net effect of
operating in an unflooded condition is an improved treatment despite the
higher velocities. As with the pre-filters operation is intermittent (several
days in service, several days out of service) as another step to minimize
algae growth. Measurements have shown that most organic removal occurs in the
top 10 or 20 cm of the filters. Although organics and bacteria penetrate
deeper into the filter when it is restarted each time, the buffering capacity
of the rest of the filter and the underground passage mean that there is no

effect detected in the finished water.



On average the filters are cleaned about once per year. As in other
locations this involves removal of a 3 to 5 cm sand layer and eventual
rebuilding of the filter when the sand depth becomes too low. The sand is not
cleaned and placed back in the filters - it is desired to remove any attached
organic and inorganic matter from the treatment system.

Following a 12 to 24 h ground passage the water is withdrawn and pH
correction with sodium hydroxide is provided.

The final treatment step is disinfection with chlorine. As with other
Ruhr waterworks, ammonia levels can be a problem in winter. A period of 3
weeks with water temperatures below 3°C leads to incomplete nitrification in
the river and the filters. Final ammonia levels can reach 0.15 mg/L,
necessitating a chlorine dose of approximately 1 mg/L, which 1s considered
unusually high in Germany. On occasions the limit of 0.6 mg/L total chlorine
residual stipulated in the German water treatment regulations has been
exceeded. Other problems associated with the presence of ammonia are a
chloramine odour and possible difficulties for dialysis patients. Dortmund is
therefore considering a switch to chlorine dioxide for final disinfection.
Waterworks staff note that this would also have the advantage of reducing
haloforms levels, although these are now only a few micrograms per litre.

Data showing removals throughout the treatment process were not available
at the time of the visit. However data for finished water quality are
available. Table 1 shows values for selected parameters for 1986. The
average turbidity of 0.22 FTU is higher than at some other Ruhr waterworks
with either rapid filters or a longer ground passage time. Levels for iron,
manganese and ammonia are very low. The average DOC of 1;7 mg/L represents a
removal of approximately S50%. It is estimated that approximately 30% of the

DOC is removed in the pre-filters. The finished water trihalomethane levels



of approximately 3 ug/L are very low.
Over the years much research has been conducted at Dortmund on the
functioning of slow sand filters. A number of publications are available,

mostly in German.

Gelsenwasser AG

The water supply utility titled Gelsenwasser AG is 1located in
Gelsenkirchen and serves a total population of approximately 3 million.
Gelsenwasser AG operates a number of treatment plants along the Ruhr, and the
Haltern plant near the Lippe River. The water extracted by the Ruhr plants
consists of 1less than 10% natural groundwater and greater than 90% bank
filtrate and artificially augmented groundwater.

This section describes two of the waterworks operated by Gelsenwasser

AG: the Haltern plant and the Witten plant, which is on the Ruhr.

Haltern Waterworks

The general arrangement of this waterworks is shown in Figure 2.

Originally groundwater was the supply at Haltern. When this became
inadequate, surface water from two small rivers was used for groundwater
augmentation. Water for treatment is obtained from reservoirs which impound
the flow of the rivers, and flows through the South Basin as the first
treatment step. Since high 1levels of algae occur in the reservoirs, a
flocculation step using either aluminum or iron is provided at the entrance to
the South Basin.

From this basin the water is directed to a number of slow sand filtration

2

/ infiltration basins. Each of these has an area of 12,000 m“ and operates

with a water depth of 1.5 m and a hydraulic loading of 1.25 m3 per m2. day.



-3 -

- becken
Y- s )‘.A:—, ':l-:'é‘e‘. 58
. . esstra
_ Verbindungs- - ,gund VS
leitungen BNl A

- mit Flockung 53

B Siidbetk
o

o

el

] S
oL
£ —
-
- . . AN 3 W
24 St gL edipaliy
() Taisperre mu (@) Oruckiiter Chemikalienzusalz
- Flockung und Sedimentation. . Korrosionsschut int n
sowie b?ologlscher Selbstreinigun @ versickerungsbecken (Heorosionsschuiz Besriexon )
_ tgung @ Brunnen @ Trinkwasserbehatier
@ Entnahmebauwerk Pumpwerk
" @ Brunnen @ Vorpumpwerk vmew
@ Betriebsho!
: h . .: c S '?’T“;:;J 9 :::;,’ R YTY X c;
3 £) 3 Sy € > : !
i O3 T ] 3
- <t F
| BT XN b (3 \ LA
e A g : 5
FE=xel o= |
_l.‘_"—t' Y - o / ._M".’ '
s b X LR o
y > S s )
>’?c i‘.’. o
: =" .
! B | B s AL '\c..‘..'.’ '
K . Wi e o~
o~ ' KL o "7,7". ,4.7"4 -3
& Ny St TR ) .1;‘-‘ AORS 3 YL o~ SO é{',v Talar, e

Figure 2
\ \
las = Ct\\- 3

Vi ! [ N *
( ‘a ! ]0( %-ly\;uqu,( a/\»o[ (({CQVC‘N\JI\ NN
J



".\'

- 12 -

Although the average filter run time is 160 to 170 days, run times can be as
short as 14 days in early spring. During good weather periods in early spring
diatoms can develop but their predators do not, leading to blocking of the
filters.

The best treatment with the filters is obtained in summer. Despite the
algae blooms which occur then, midge fly larvae consume the bacteria and algae
(Pé{tsch, 1987). This shows the importance of the ecosystem in a slow sand
filter.

Although 2 cm of sand are removed at each filter cleaning, the biological
activity occurs primarily in the top 8 to 10 mm (Pgtsch, 1987).

Following a 6 to 8 week ground passage, the water flows by gravity
through collection galleries, from whence it is pumped to a central mixing
reservoir.

Water from two of the collection galleries is treated in a manganese
removal step prior to being sent to the mixing reservoir. The galleries
involved are those which receive bank filtrate from the South Basin.
Manganese removal is a biological process which occurs in pressure filters
(Huck, 1987).

The total production at the Haltern works in 1986 was 110 x 106 m3.
Twenty-seven per cent of this was natural groundwater which is pumped directly
to the mixing reservoir. The remaining 73% was enriched groundwater from the
slow filter / infiltration basins.

Until 1969 the water was distributed without chlorination. Now a dosage
of 0.2 mg/L is provided. This is done for several reasons:

1. To keep the chlorine facility in operation. Since this plaht serves
approximately 1 million persons with a long distribution system, there is

a desire to be able to respond quickly with a high disinfectant dosage if



- 13 -

a problem should arise in the distribution system.
2. As the law is written, if an unsatisfactory bacteriological test result
were obtained the treatment plant would have to be shut down.

Process performance for the works is shown in Table 3 for selected
parameters. Following ground passage the water is of excellent
bacteriological quality, and very 1low in turbidity. Infiltration/ground
passage produces a reduction of approximately 60 per cent in DOC and
oxidizability and 50 per cent in UV extinction, based on the concentrations at
the exit from the South Basin. The low chlorine dose (0.2 mg/L) is able to

produce a detectable residual and very low levels of trihalomethanes.

Witten Waterworks

The Witten waterworks has an annual production of 30 x 106 m3. In this
waterworks the additional treatment has been placed after the slow filtration
/ ground passage, although flocculation is practised for part of the time
prior to the slow filters. The current process is shown schematically in
Figure 3.

The historical practice at Witten had been to operate the infiltration
basins at an initial velocity of 1.5 m/4. This gradually decreased as the
sand became clogged and when it reached 0.5 m/d the filter was removed from
service and cleaned. The process was basically surface filtration with most
of the biological activity taking place in the top 2 om or less
(Katter, 1987). With each cleaning, 2 cm was removed from the filter. The
filters were rebuilt when a significant proportion of the original sand layer
had been removed.

A problem faced by all Ruhr waterworks is the growth of algae on the open

slow sand filter basins. There are two types of algae: the diatoms, which



Table 3 - Process Performance (Selected Parameters) - Haltern®

- 14 -

Parameter Units Treatment Step

Exit from Exit from Following Finished

North Basin South Basin Filtration/ Water

Ground Passage

Turbidity FTU 3.5 0.7 0.08 0.08
pH 7.85 7.49 7.36 7.29
Total Hardness mmol /L 2.27 2.33 2.41 2.23
Dissolved Oxygen mg/L 10.4 10.6 4.1 5.7
Ammonium (NH,) mg/L 0.51 0.31 0.01 0.02
Phosphorus (P) mg/L 0.15 0.02 0.04 0.16
DOC mg/L 7.2 5.8 2.4 2.3
KMnO, Demand (02) mg/L 6.4 4.6 1.7 1.8
UV Extinction (254 nm) m | 17.8 11.7 6.0 5.1
A0X (Cl1) ng/L 22 17 - 27
THMs ug/L 0.2 <0.2 <0.2 2.2
Chlorine (free) mg/L - - - 0.03
Colony count (20°C) per mL 2723 544 0 0

a

1986 data - geometric means (provided by Gelsenwasser AG)

Recovery wells in row G2 (typical of overall quality)

€  Not measured



Sedimentation Infiltration

River Ruhr Basin Basin / Slow Filter
Coagulant KMnO4
as rquired (re algae)
Bank (Fe3+or AIB+) Ground Passage
Filtration
. Pressure Filtration
Disinfection ~ /‘ération (GAC, pre-activated Contactor
(weir) GAC, sand)
Chlorine
dioxide
' 1
'
To
Distribution ‘

Ozone

Gelsenwasser-Witten

L qure 3

’$‘4



are free swimming, and the type which float at the water's surface. The
latter appear unsightly but cause no real problems in operation. The former
contribute of course to filter plugging. The means used by Gelsenwasser and
other waterworks to combat the algae is to add potassium permanganate (KMnO4)
prior to the filter basins. This must be done prophyllactically, beginning in
March - it will not work if the bloom has become established. It is believed
that the color provided by the potassium permanganate restricts the 1light
sufficiently that the algae from the sand surface cannot grow.

The statement that most treatment occurs within the top 2 cm of sand is
based on the fact that the remaining sand is very clean when the top 2 cm has
been removed. At an approach velocity of 4 com per hour, which Iis
approximately that used, the "empty bed”" contact time in this zone would be 30
minutes. The actual contact time would be less than half that since the
volume occupied by the sand grains themselves would be greater than 50%. It
is felt that an important purpose of the underlying sand is to have a
bacterial inoculum present for the re-~development of biological activity when
the top layer is removed (KStter, 1987).

At Witten the post-treatment was provided because of the need to reduce
manganese concentrations in the finished water. It was therefore necessary to
use ozone for oxidation and since ozone was being provided, it was decided to
include other new process technologies as well. The Biological Activated
Carbon process (ozonation followed by GAC) was added, although as discussed
below, it is not really required. Chlorine dioxide was provided instead of
chlorine to reduce trihalomethanes - approximately 5 to 10 ug/L would have
been produced by chlorination following ground passage.

Table 4 shows percentage removals through the complete process for

ammonia, DOC, KMnO4 and UV absorbance (254 nm). It is evident that much more



- 17 -

Table 4 Process Performance for Selected Parameters
(Gelsenwagser - Witten)a

Treatment Step Parameter
Ammonia DOC KHnO4 ov
Demand Extinction
(as 02) (254 om)
Raw water (0.40 mg/L) (3.3 mg/L) (3.1 mg/L) (6.2 m™ 1)
Flocculation and
floc separation 0 18 26 42
KMno,, infiltration
and ground passage 92 42 36 14
Addition of groundwater
of different quality 3 0 (3) (3)
Oxidation with ozone 0 0 0 18

Flocculation, filtration
with biological activated
carbon 0 6 6 0

Gas exchange (weir),
disinfection 3 0 0 0

pH adjustment with

NaOH 0 0 0 0

Cumulative 98 66 65 71

Finished water level 0.01 mg/L 1.1 mg/L 1.1 mg/L 1.8 m~!
a

Values shown are percentage reduction (increase) with respect to initial
value, for each treatment step (based on geometric means).

After Gelsenwasser AG (1984)



- 18 -

is accomplished by slow filtration / ground passage than by the complete
treatment sequence which follows. For example, both DOC and KMnO, demand are
reduced by approximately 40 per cent during infiltration and ground passage,

and only 6 per cent by the step which includes biological activated carbon.

THE NETHERLANDS

In the Netherlands the City of Amsterdam has retained slow sand filters
as part of present day multi-step treatment processes. Amsterdam is served by
two waterworks, the older Leiduin plant located west of the city and the
Weesperkarspel plant located southeast of the city. The Leiduin plant has
retained original slow sand filters and added additional units to increase the
capacity of this treatment step. The Weesperkarspel plant is a totally new
facility which was placed in operation in 1976. After long discussions slow
sand filters were included when the plant was built, as an added precautionary
step (Graveland, 1987). In both the plants the slow sand filters are
covered.

At both Leiduin and Weesperkarspel the water is pre-treated before
arriving at the plant, and the slow filters are the last step in a multi-step
treatment process. Because of this, data available (Huck, 1987) do not show
measurable changes in most chemical parameters across the slow filters.
However, the slow filters are important in reducing the 1levels of easily
biodegradable or Assimilable Organic Carbon (AOC) levels to very low values
(Schellart, 1987).

In 1983 final chlorination of the water was stopped in Amsterdam.
Although one special feature which allows this is the fact that all
connections to the distribution system are provided with some type of backflow